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Filter Test Report

LFilter Descriptions
(D
(2)
(3)
(4)
(5)
(6)

Manufacturer :

Type
Sample Name : |

Media Material :
Media Color :

Glass fiber
White

2.Test Conditions

Nominal Dimension : 440 mm x 592 mm x 292 mm

(1) Test method : AIR FILTER BREACH TEST

(2) Volume airflow rate : 2500 CFM
(3) Temperature : 25+2°C
(4) Humidity : 45+5%
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Pressure drop (Pa)

182

500

1000

Back view

Descriptions

The appearance of new
filter is normal.

The appearance of filter
is normal.

The appearance of filter
is normal.
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Pressure drop (Pa) Test sample

Descriptions

1500
The appearance of filter

is normal.

Back view

2000
The appearance of filter

is normal.

2500 The appearance of filter

is swollen.

Back view
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Pressure drop (Pa) Descriptions

Test sample

3000 The appearance of filter

is swollen.

3500 The appearance of filter

is swollen.

The appearance of filter
is broken.

4000

oh !
Back view
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